Parts

Catalog

>> BALDAN

CRI 12 to 30 Discs
Drag Type Offset Disc Harrow Remote Control






>> BALDAN Parts Catalog

" Index

CRI 12 0 30 DiSCS...uveuveuveteeieisiisiesieisisisssestssssssssssssssssssssstssssssssassssssssssssssssssssesssssssssensssssssnsen 4

TODIE CRI 12 1O B0 DUSCS ...vevveeeveveeeeveeeveeveeeeveseseetesssteseisasessssessssssessssesessasesssasesssessssasessnas 5

TODIE CRI 12 O B0 DUSCS ...vevveveeeteeeeieireieieesiessieseseetsssstesesssessssesassssesassssssssesssassssssssssasessanas 6

Hitch Drawbar CRI 12 GNG T4 DiSCS .....vevevereeeeeeeeerereirereeeveeiveseseevesesvesesssessssesessssessssesessans 7

Hitch Drawbar CRI 16 0 30 DiSCS .......ccvevevvererceeeeeeissesrsissssesssesessssssesssssssssessssssssssssssssssessans 7

Complete Wheel ArticUlation SAAST ..........cvceeeeeeeeereeieereeeeeeeeteeeeeeiveveeeveessesessveseseseseans 8

LYo (o To @ | TaTo = U 8

[ Yo Y=ol 1 o] o FO 9

AXIQI BEALNG (O] ..vveveveerreveveveieieerireistetesetesssstststesesessssssasesesesessasssasasasesesssssssasasesessssssasann 10
SHICKEIS ....eveveeeeeeeeeeeeeeereteeeteteeetese v ese s s e s st ess b et s s e b ess s et s s s ess s esess s eseasasessasessssasessasessssasessanans 11
SHICKEIS = INEW ........eeveeteeeeeeetetsstete et sse st ess et e st et e s et e st et s st esaas et s st essasasessasessssasessasss 12

CRI123004622A (Revised: 01/2023) n



Parts Catalog >> BALDAN

Optional

il'-;
=
=
=/

b o—
®

Itens 41 and 71 - Use +1 unit for finishing disc.

*Item 1- See page 7
Itens 18, 23, 27 and 51 - Use +2 units for finishing disc.

*|tems 2 and 3 - See page 8
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*1 15084010307-0 | Complete Hitch Drawbar 111 27 | 6020310144-1 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp Special 161241283236 44 44|48 |52 60

*1 15084010297-9 | Complete Hitch Drawbar T[T 11 1111 28 | 6020310431-9 | Hexagonal Head Bolt 1" X 4" 8F Unc1A Gr5 Rp 1

*1 15084010371-1 | Hitch Drawbar (W/Safety chain) 1 29 | 5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1

*2 15232012202-3 | Articulation Wheel Shaft 1)1 30 | 5566010026-0 | Complete Stabilizer Rod(565mm) 1

*2 15232012187-6 | Articulation Wheel Shaft 11111 111 31 | 6020050118-0 | Cotterpin 1/4" X 2.1/2" 1

*3 16020058780-7 | Hydr. Cyl. @1.5/8"X@3.1/4" X340mm(Course)X612mm(Closed) 101 32 |5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1

*3 16020059364-5 | Hydr. Cyl. @1.5/8"X@3.1/4” X408mm (Course)X689mm(Closed) Ti1/11 /11711 33 |1 6020310598-6 | French Head Pin @3/4” X 75mm 1111212121212 /2(2]2

4 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 1511511612020 /20|20/20|20 |20 | 34 | 5432120045-4 | French Head Pin #30,53 X 71Tmm

5 16010602832-2 | Stabilizer Bar Support 101 35 16020310665-6 | French Head Pin 330,53 X 85mm 1

5 16010602833-0 | Stabilizer Bar Support T[T 11 1111 36 | 5432120090-0 | French Head Pin 330,53 X 97mm 1

5 |6020602833-8 | Stabilizer Bar Support (W/Safety chain) 1 36 | 6020310591-9 | French Head Pin 830,53 X 98mm 1

6 | 6020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1 37 16020310595-1 | French Head Pin #1”X 105mm 1

7 |5404011225-4 | Main Frame 101 38 |6020310784-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00mm 12112116120 /20|20 /20|20|20 20

7 |5404011229-7 | Main Frame 11111 |1|1]1 39 |5024010731-4 | Smooth Washer @19,5 X @35 X 4,75mm 4

8 |5040010851-7 | Stabilizer Bar 1 40 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 1

9 | 6020310242-1 | Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4 41 | 5352050030-4 | Rear Scraper 63,5 X 5/8" 3/ 4/4/4/5/6/7/8[9]/10

10 |6020310421-1 | French Head Pin 39,8 X 6Tmm 2 42 | 5530060020-3 | Hoses Support 1

11 1 6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm 3/3|4(4(4/4/4/4/4/|4 43 15022011831-0 | Rear Gang CRI 12 Discs 1

12 1 6020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 43 15022011833-6 | Rear Gang CRI 14 Discs 1

13 | 6020010420-2 | Pressure Washer 1" Media Industry 9 43 15022011789-5 | Rear Gang CRI 16 Discs 1

14 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 1111013113113 113[13|13 13|13 | | 43 | 5022011795-0| Rear Gang CRI 18 Discs 1

15 |5352050031-2 | Front Scraper 2.1/2" X 5/8" 3/4/4/4/5/6/7 8|9 10| | 43|5022011797-6  Rear Gang CRI 20 Discs 1

16 |5372011084-5 | Hose 3/8" X 5700mm W/ 1Tcg And 1Trf 11 43 15022011799-2 | Rear Gang CRI 22 Discs 1

16 | 5372011086-1 | Hose 3/8" X 6400mm W/ 1Tcg And 1Trf T/ 11111101 43 | 5022011872-7 | Rear Gang CRI 22 Discs(For Finishing Disc) 1

17 | 6020390301-7 | Lock 85,75 X 50mm 1 43 | 5022011801-8 | Rear Gang CRI 24 Discs 1

18 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 12116161620 |24|28|32|36 40| | 43 | 5022011871-9 | Rear Gang CRI 24 Discs(For Finishing Disc) 1

18 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 16|24|28(32(36 44|44 48|52 60| | 43 | 5022011803-4 | Rear Gang CRI 26 Discs 1

19 1 6020050116-3 | Cotterpin 1/4" X 2" 2 43 | 5022011873-5 | Rear Gang CRI 26 Discs(For Finishing Disc) 1

20 | 5024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75mm 21213/3/3[3/3/3/3/3 43 |1 5022011787-9 | Rear Gang CRI 28 Discs 1

20 | 6020010453-9 | Smooth Washer M33 @34,00 X #60,00 X 5,00mm 3 43 | 5022011874-3 | Rear Gang CRI 28 Discs(For Finishing Disc) 1

21 | 5372011083-7 | Hose 3/8" X 5300mm W/ 1Tcg And 1Trf 11 43 | 5022011805-0 | Rear Gang CRI 30 Discs 1

21 | 5372011085-3 | Hose 3/8" X 6000mm W/ 1Tcg And 1Trf T/t 111111 43 15022012158-2 | Rear Gang CRI 30 Discs(For Finishing Disc) 1

22 1 6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 1 44 | 5022011830-1 | Front Gang CRI 12 Discs 1

23 1 6020010410-5 | Pressure Washer 1/2" Media Industry 131171717/21/25/29|33 37 41 | 44 |5022011832-8 | Front Gang CRI 14 Discs 1

23 1 6020010410-5 | Pressure Washer 1/2" Media Industry 17125/30(32|36 44|44|50|54 62| | 44 | 5022011788-7 | Front Gang CRI 16 Discs 1

24 1 6020050114-7 | Cotterpin 1/4" X 1.1/2" 1 44 | 5022011794-1 | Front Gang CRI 18 Discs 1

25 | 5024010401-3 | Smooth Washer 26 X @ 53 X 4,75mm 1001009/ 9/919/9/9/9/9 44 15022011796-8 | Front Gang CRI 20 Discs 1

251 6020015901-5 | Smooth Washer ©26,50 X 356,00 X 3,00mm (W/Safety chain) 9 44 | 5022011798-4 | Front Gang CRI 22 Discs 1

26 | 5558210003-8 | Bolt Lock 8 44 | 5022011800-0 | Front Gang CRI 24 Discs 1

27 16020310144-1 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp Special 1211616/ 16| 20| 24|28/32|36|40| | 44 | 5022011802-6 | Front Gang CRI 26 Discs 1
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44 15022011786-0 | Front Gang CRI 28 Discs 1 74 | 6020350402-3 | Rim 5,5" X 16" 16.392 212
44 15022011804-2 | Front Gang CRI 30 Discs 1 75 | 6020310406-8 | Tyre 750 X 16 X 10 Ply 202
45 15138010019-7 | Wrench For Nut 1.5/8" 1 76 | 6020050356-5 | InnerTube 750X16 22
46 | 5432060023-8 | Pin Of @1" X 210mm 111 77 | 6020050362-0 | Inner Tube Pa 15/16 201212122222
46 | 5432010025-1 | Pin 0f @1.1/4" X 215mm T[T 11 ]1]1]1 78 | 6020310413-0 | Tyre 11X15 BI 10Ply 2 202120222
46 | 5432010992-5 | Pin with Handle @1.1/4”X 250,5mm (W/Safety chain) 1 79 | 6020350397-3 | Rim 10.0 Ply x15" (Wheel 11X15) 2021221212122
47 | 5558040025-5 | Piston Lock Of 410mm 11 80 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
47 | 5558010567-9 | Piston Lock Of 360mm TP T 1111 %81 5084010324-0 | Hitch Drawbar for Hydraulic Field Jack 101
48 1 5204010537-9 | Hub of Wheel Articulation Shaft 2 *81/5084010300-2 | Hitch Drawbar for Hydraulic Field Jack T[T 11111
49 | 5024010007-7 | Smooth Washer 320,3 X 846,5 X 4,75mm 91914181818 18/1818|18| | 82 | 60203504007 | Rim 4,50X16 F16.388 43/03 (Harrow) 2102
50 | 5348050006-3 | Complete Limiter Of @42 X 25mm 1 84 160203103762 | Pneu 650 X 16 X 08 Lonas 212
51 15024010068-9 | Smooth Washer @13,3 X 35,5 X 3,00mm 1211616 /16|20 24 283236 40 | 83 | 6020050350-6 | Inner Tube 600X16 2.2
51 | 5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00mm 16|24 2832|3644 44|48 52|60 85 | 5498010014-9 | Complete Wheel 650X 16 X 8 2
52 15040010852-5 | Complete Hitch Transversal Bar 1)1 86 | 6020230473-0 | Chain Sling Gr8 With Link @10mm - With 1 Branch With Hook 1
52 15040010873-8 | Complete Hitch Transversal Bar 1T/ 1T 17117111 87 | 5080012268-3 | Bushing @35.3 X @#82.55 X 41.5m (W/Safety Chain - Category 04 Tractors) 1
53 | 5348050009-8 | Complete Limiter Of §42 X 49,5mm 1 87 | 5080012271-3 | Bushing @35.3 X @#88.9 X 41.5mm (W/Safety Chain - Category 05 Tractors) 1
54 | 5498100003-2 | Complete Wheel 600 X 16 22 88 | 5080012269-1 | Bushing @35.3 X 88.9X 86.5mm (W/Safety Chain - Category 05 Tractors) 1
54 15498100005-9 | Complete Wheel 750X 16 2021212122 2 2 |88]|5080012270-5 Bushing@35.3X@82.55 X 70.5mm (W/Safety Chain - Category 04 Tractors) 1
55 | 5460040002-1 | Clamp "U" 26 X 95 X 6,4 1 89 | 6020310840-3 | Hex Nut. Self. W/High Nylon 3/8” 16F Unc (W/Safety Chain) 1
56 | 5024010737-3 | Washer UHMW @27 X @70 X 6mm 4 90 | 6020310054-2 | Hex Head Screw 3/8”X 1" 16F Unc1A Gr5 Rt (W/Safety Chain) 1
57 |6020010414-8 | Pressure Washer 3/4" Media Industry 313 91 151920100647 | Twisted Polished Chain @5.5mm 235mm Cpl (W/Safety Chain) 1
57 16020010420-2 | Pressure Washer 1" Media Industry 41414144 444 92 | 6020395085-6 | Lock Nma - Type “R”@5.00 X 102mm (W/Safety Chain) 1
58 | 60203111048 | Hexagonal Head Bolt 3/4" X 5.1/2" 10F Unc1A Gr5 Rp 313
58 16020311140-4 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp 41414141414 4|4
59 | 6020010420-2 | Pressure Washer 1" Media Industry 212
59 16020010424-5 | Pressure Washer 1.1/4" Media Industry 202(2(2|122]2]|2
60 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 202121212222
61 16020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 212
61 1 6020311156-0 | Hexagonal Head Bolt 1.1/4" X 7" 7F Unc1A Gr5 Rp 2021222222
62 | 6020050350-6 | InnerTube 600X16 2|2
62 | 6020050356-5 | Inner Tube 750X16 20212(212(2/2]2
63 |6020310400-9 | Tyre 600 X 16 X 6 Ply 2|2
63 | 6020310406-8 | Tyre 750 X 16 X 10 Ply 201212122 2(2]2
64 | 6020350400-7 | Rim 4,50X16 F16.388 43/03 (Harrow) 2|2
64 | 6020350402-3 | Rim 5,5" X 16" 16.392 201212/2/212(2]2
65 | 6010600463-6 | Spring Bushing 2
66 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 2
67 | 5566080078-5 | Rod Of @1" X 565mm 1
68 | 6020250293-0 | Helical Spring @43 X @67 X 157mm 1
69 16020010513-6 | Smooth Washer @20 X @35 X 3mm 4

Optional
70 | 5352050049-5 | Front Scraper (For Export) 416,718/ 9/101112/13/15
71 | 5352050048-7 | Rear Scraper (For Export) 4167 819/10[11[12/13]15
72 1 5498100005-9 | Complete Wheel 750X 16 2|2
73 15498100072-5 | Complete Wheel 11X 15 - BI 10 Ply 21212121212]1212
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1 15332010094-8 | Hitch Shackle 1
2 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 3
3 15136110028-3 | Adjustment Plate 1
4 16020311136-6 | Hexagonal Head Bolt 1" X 5.1/2" 8F Unc1A Gr5 Rp 2
5 15136110002-0 | Adjustment Upper Plate 1
6 | 6020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 1
7 16020010420-2 | Pressure Washer 1" Media Industry 3
8 | 5084030014-2 | Hitch Drawbar 1
8 |5084010325-8 | Hitch Drawbar for Hydraulic Field Jack 1
9 | 6010602853-5 | Large Type "U" Shackle Support 1
10 | 5024010720-9 | Smooth Washer Of 339,5 X 70 X 4,75Mm 1
11 16020310348-7 | Nut M29 X 3,00 Mb CI8 Ch.60Mm H.30,00Mm Without Crown 1
12 | 6020050118-0 | Cotterpin 1/4" X 2.1/2" 1
13 15530016587-6 | Small Type "U" Shackle Support 1
>
8|3
= | 8
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1 16010602851-9 | Support "U" 1
2 16020050122-8 | Cotterpin 3/8" X 2.1/2" 1
3 15136110063-1 | Upper And Lower Plate Of Drawbar 1
4 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2
5 |6020311140-4 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp 2
6 | 6020010420-2 | Pressure Washer 1" Media Industry 2
7 |5084010298-7 | Hitch Drawbar 1
7 |5084010299-5 | Hitch Drawbar for Hydraulic Field Jack 1
8 | 5136016860-7 | Adjustment Upper Plate Of Drawbar 1
9 |5024010217-7 | Smooth Washer @39 X 968 X 12,00Mm 1
10 | 5432040003-4 | Square Head Pin #37,5 X 190Mm 1
11 16020130108-7 | Grease Fitting 1/8" 1

CRI123004622A
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1 15232012201-5 | Wheel Articulation Shaft 1
1 |5232012188-4 | Wheel Articulation Shaft 1
2 15232012189-2 | Wheel Shaft 2
3 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19Mm H.12,00Mm 2
4 16020317451-1 | Hexagonal Head Bolt M12 X 1,75 X 100Mm CI8.8 Rp 2
5 |5080010155-4 | Bushing Of The Spring Rod 2
6 |6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 2
7 |5204010535-2 | Complete Wheel Hub 2
8 152320121906 | Shaft @2.1/4”X 355mm 2
9 |5024010039-5 | Smooth Washer 326,2 X @44 X 4,75Mm 2
10 |6020050100-7 | Cotterpin 1/8" X 1.3/4" 2
12 | 5096010053-8 | Wheel Hub Cap 2
13 | 6020350056-7 | Bearing 32210 2
14 1 6020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp 12
15 | 6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm 12
16 |6020350080-0 | Bearing 30207 2
17 | 6020130108-7 | Grease Fitting 1/8" 2
18 | 6020350224-1 | Retainer 55,00 X 390,00 X 12,50Mm 2
B 19 | 5204010536-0 | Wheel Hub 2
o Hydraulic Cylinder ¢, 23
% 9 S
®Qj 2 E Code Product description = 2 P
~ |2
5 g =
@'a 4 1 |6020058782-3 | Jacket 382,55 (3.1/4") x 515,5mm 1
(:)) 4 1 |6020058696-7 | Jacket #82,55 (3.1/4") x 550mm 1
[*,/7 3'/1 P 10 2 | 6020150127-2 | Piston Rod @41,27 (1.5/8") x 472mm 1
‘\/(/@ =\ ((((‘,' 2 1 6020150121-3 | Piston Rod @41,27 (1.5/8") x 549mm 1
:!.v‘ ‘) = 2 3 |5236010004-9 | Piston Plung 826,72 X #81,95 X 60MM 1
3 ('g ) 4 |6020058783-1 | Piston Coupling @41,70 x 90,5 x 6Tmm 1
} "/ N 4 16020058732-7 | Piston Coupling @41,70 x 390,5 x 80mm 1
) 5 | 5456050003-6  Piston Nut @3.3/4"- 12fpp 1
B s 6 |5024010323-8 | Smooth Washer @27 X @44,5 X 4,75Mm 1
10 6 ( 7 |6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
7 8 | 6020390042-5 | Plastic Cover Bt-21 2
9 | 6020030789-8 | Bushing 35,7 x @32 x 25mm 1
10 |6020190066-5 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/4" 1

For spare parts order, please check in the cylinder jac-
ket (1), the following: - Baldan part number with 11 num-
bers, the manufacturer code, name and manufacturer
date.
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1 3 1 12669430262-8 Concave Plain Disc Blade 26 X 6,00 Hc Rd 1.5/8 Single Bevel 12114116 118 |20 | 22 | 24| 26 | 28
\ 1 |2669430273-3| Concave Plain Disc Blade 26 X 6,00 Hc Rd 1.5/8 Internal Bevel 12 /14116 |18 12022 | 24 | 26 | 28
(«“\’3\ 1 126694702626/ Concave Plain Disc Blade 26 X 7,50 Hc Rd 1.5/8 Single Bevel 12 114116 | 18 120 |22 | 24 | 26 | 28
) 1 12670430262-1 Concave Plain Disc Blade 28 X 6,00 Hc Rd 1.5/8 Single Bevel 12 /14116 18 1 20|22 | 24 | 26 | 28
1 |2670430273-7| Concave Plain Disc Blade 28 X 6,00 Hc Rd 1.5/8 Internal Bevel 121416 18 120 | 22 | 24| 26 | 28
1 |2670470262-0| Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.5/8 Single Bevel 12 /14116 18 12022 | 24 26 | 28
1 |2670470273-5| Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.5/8 Internal Bevel 12114116 | 18|20 | 22 | 24| 26 | 28
1 12671470262-8 Concave Plain Disc Blade 30 X 7,50 Hc Rd 1.5/8 Single Bevel 12 /14116 18 1 20|22 | 24 | 26 | 28
7 1 12769430262-4 Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Single Bevel 12114116 | 18|20 |22 | 24| 26 | 28
11 1 12769430273-0, Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Internal Bevel 1211416 18|20 |22 | 24 26| 28
< 1 |2769470262-2| Concave Notched Disc Blade 26 X 7,50 Hc Rd 1.5/8 Single Bevel 12114116 | 18|20 22 | 24| 26 | 28
® 1 12769470273-8| Concave Notched Disc Blade 26 X 7,50 Hc Rd 1.5/8 Internal Bevel 12114116 | 18|20 22 | 24| 26 | 28
A g'?. 1 |2770430262-8 Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.5/8 Single Bevel 12114116 | 18|20 |22 | 24| 26 | 28
-‘ \%l 1 12770430273-3| Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.5/8 Internal Bevel 12114116 | 18|20 22 | 24| 26 | 28
11 fbﬁ;\\ s 9 8 1 27704702626, Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.5/8 Single Bevel 12 14|16 | 18|20 | 22 | 24| 26 | 28
7 A Q) LY, ﬁ“\ 9 1 12770470273-1 Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.5/8 Internal Bevel 12114116 1 182022 24| 26 | 28
& 6‘ 33 ) 10 1 |2770500262-8 Concave Notched Disc Blade 28 X 9,00 Hc Rd 1.5/8 Single Bevel 12114161820 |22 | 24| 26 | 28
& 2 10 1 12770500273-3| Concave Notched Disc Blade 28 X 9,00 Hc Rd 1.5/8 Internal Bevel 12114116 18|20 22 | 24| 26 | 28
9 12 2 5232050258-6 Shaft #1.5/8”X 1570mm 2 242
8 2 |5232050260-8 Shaft @1.5/8”X 1850mm 2 2 4
2 15232050256-0/ Shaft @1.5/8”X 2120mm 2
2 2 15232050259-4 Shaft @1.5/8”X 1015mm 2
2 15232050257-8 Shaft @1.5/8”X 1290mm 2412
& 3 15120010055-0| Spool 270mm for Shaft @1.5/8 6|8 8|68 10/[12/14 16
4 16020310240-5' Square Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Excentric Rp 8|8 1211616 16| 16| 16 | 16
5 16020310770-9| Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 818 [12/16|16 16|16 | 16| 16
6 |6020310784-9| Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00Mm 818 [12/16|16 16|16| 16| 16
7 16020310183-2| Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 4,414 /8 8|88 8 8|38
8 |5456010072-0 Hexagonal Nut #1.5/8" 7Fpp-W Gr5 Wrench 69Mm Height 44Mm 4,414/ 8 8/8/8 8|/8|38
9 |5558010096-0| Lock Nut Shaft 414,488/ 8|88 8|38
10 15024010367-0, Smooth Washer @43 X 378 X 3,00Mm 4144|8888 8|88
11 /6020010412-1| Pressure Washer 5/8" Media Industry 4144, 8|8/88|8|8|38
12 15024010365-3, Concave Washer #1.5/8" 2022414141414 44
13 5024010366-1| Convex Washer #1.5/8" 2122 4|44 )4|4|4]4
*1415368010715-3| Complete Axial (0il) Front/Rear Bearing 270Mm With Protection 414,68 /8|8 8|8|8]|38
16 *1415368010714-5| Complete Axial (Qil) Front/Rear Bearing 270Mm Without Protection | 4 | 4 | 6 | 8 | 8 | 8 | 8 | 8 | 8 | 8
17 15 [5024010007-7| Smooth Washer 320,3 X 46,5 X 4,75Mm 8 8[12/16 /161616 |16| 16| 16
« 3 Optional
' 16 15232050257-8 Shaft @1.5/8" X 1290Mm (Para rejillas con disco de acabado) 1
16 15232050258-6| Shaft @1.5/8" X 1570Mm (Para rejillas con disco de acabado) 3131
16 15232050260-8| Shaft @1.5/8" X 1850Mm (Para rejillas con disco de acabado) 1133
16 |5232050256-0| Shaft @#1.5/8" X 2120Mm (Para rejillas con disco de acabado) 1
17 15120010055-0| Spool 270mm for Shaft @1.5/8 111131517
18 12769430273-0) Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Internal Bevel 1

* [tem 14 - See page 10
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« Axial Bearing (Oil) s &
el a
E Code Product description E g :"é_,'
=| 3
S| E
=
1 |5368010708-0 | Spare Front/Rear Oil Bearing (Without Protection) 1
1 15368010709-9 | Spare Front/Rear Oil Bearing (With Protection) 1
2 15024010730-6 | Convex Washer 1
3 |5080010687-4 | Bearing Bushing 1
4 16020010297-8 | Oring @77 X @93Mm 2
5 16020010406-7 | Pressure Washer 3/8” Media Industry 6
6 | 50800102470 | Bushing 1.5/8” 2
7 |5081010007-6 | Hexagonal Head Plug 3/4” - R.3/8" - 19F - Bspt(Gas) 2
8 |5024010729-2 | Concave Washer 1
9 |5538010155-5 | Bearing Cover 1
10 | 5464010106-0 | Bearing Protection 1
11 | 6020310021-6 | Hexagonal Head Bolt 3/8”X 1" 16F Unc1A Gr5 Rt
12 |6020350072-9 | Bearing 30212 2
13 1 6020190107-6 | Gascket @112 X @143 X 1/64” 6
14 1 6020310062-3 | Hexagonal Head Bolt 1/2”X 3/4”13F UNC GRS RT 4
15 | 6020010410-5 | Pressure Washer 1/2” Media Industry 4
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o Stickers

Use stickers until 05/2023.

Parts Catalog

Code

Item

All

Product description

S LB W N =

6020071037-4 | Sticker Cri-Baldan (500 X 65Mm)

6020072250-0 | Sticker Lifting Point(@70mm)

5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
5206010310-0 | Sticker Disc Warning (150 X 95Mm)
5206010150-7 | Sticker - Warning -Place Piston Lock For Transport
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)

O S )

CRI > >> BALDAN

Rew 02020071097

A ATENGAO

pode penstar napol, causando. graves

Item 1

A ATENGAO
“Mantenha-se sempre longe dos
elementos ativos da maquina (discos),
o8 mesmos sdo afiados o podem o
provocar acidents. =3
*Ao proceder qualquer servio nos

A\ ATTENTION A ATENCION

+El acelte hidrdulico trabaja a aita presion y | The hydraulic oil operates under high
)

A\ ATTENTION A\ ATENCION

puede penetrar on I piol
I

andyindi

stute
icationofleskage s found.
T | aicesel b esesdrolnl he T bron b clements, use safety gloves. en los discos, use guantes en las
hoses. °

p away
the machine (disc blades), they

Item 3

Item 4

ATTENTION ATENCION

AO TRANSPORTAR O  WHEN TRANSPORTING THE

AL TRANSPORTAR EL
IMPLEMENTO COLOQUEA  EQUIPMENT, PLACE THE PIS.  EQUIPO COLOGUE LA TRABA|
TON LOCK TO ALIVIATE THE  ENEL PISTON, PARAALIVIAR
ALIVIAR A PRESSAO DO PRESSURE ON THE HYDRAU.  LAPRESION DEL MISMOY DE
ING THE PIS- AL RETIRAR
. TON. ATTACH THE PISTON  PISTON. FUAR LA WSMA EN
MESWA NG  LOCKDEVICE ON THE IMPLE.  ELEQUIPO.

A ATENGAO ‘ A CAUTION |AATENC|ON

é LUBRIFIQUE O LUBRICATE LUBRIQUE EL
" \%\ IMPLEMENTO THE ENGINE EQUIPO Y APRIETE
3 E APERTES 0S AND TIGHTEN LOS TORNILLOS
S o PARAFUSOS THE BOLTS DAILY DIARIAMENTE
SR DIARIAMENTE
— o
Item 5 Item 6
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« Stickers - New gl g
. N
2 Code Product description = 2|8

22
g &
1 |6020095955-0 | Emblem 70 X 132.6mm 1
2 | 5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95mm) 1
3 15206010310-0 | Sticker Disc Warning (150 X 95mm) 1
4 16020072250-0 | Sticker Hook-up Point(@70mm) 4
5 16020070886-8 | Sticker Lubricate And Retighten (58 X 195mm) 1
6 | 5206010150-7 | Sticker - Warning -Place Piston Lock For Transport 1
7 |6020079120-0 | Sticker CRI BALDAN (86 X 2045mm) 1
7 1 6020079118-8 | Sticker CRI BALDAN (80 X 2530mm) 1
8 |6020079122-6 | Sticker BALDAN CRI (86 X 1386mm) 1
8 60200791196 | Sticker BALDAN CRI (80 X 1530mm) 1
9 16020079106-4 | Left Flashlight Decal (60 X 260mm) 1
10 | 6020079107-2 | Right Flashlight Decal (60 X 260mm) 1
11 16020079109-9 | Sticker CRI (80 X 735mm) 1
11 16020079105-6 | Decalque CRI (75 X 1015mm) 1

Use stickers after 05/2023.

AlarENsio A arEncio ATENGAO | ATTENTION | ATENCION
e ot e = ko tncon,
Veriaue. perodicamente o stz os 30 sfiados o podo| P4 m -
SR s = M S A ATENGAO | A CAUTION | A ATENCION : :
e e TS,
A\ ATTENTION A\ ATENCION A\ ATTENTION A\ ATENCION B ﬁﬂgﬁéﬂ%ﬁ%g %gg;:ﬁ;;% Eﬂb?ggl‘?gsﬁﬁETE SISl
e o e ot g b chsk e e e E APERTES 0S AND TIGHTEN LOS TORNILLOS oA
by i iy S o o PARAFUSOS THE BOLTS DAILY DIARIAMENTE S
= = o e B s e DIARIAMENTE " Z :
. = = .
Item 1 Item 3 Item 4 Item 5 Item 6
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Item 7
D o
>> BALDAN cr | G cA \ 4
Iltem 8 Item 10 Item 11 Item 9

CRI123004622A n






»>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matdo/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+55 16 3221 6500
baldan.com.br




